
 
 

Town of Discovery Bay  
Standing Water and Wastewater Committee Regular Meeting 

Agenda for November 6, 2019 - Pg.1 

 

          

 
 
 
 

NOTICE OF THE REGULAR MEETING 
OF THE WATER AND WASTEWATER COMMITTEE 
OF THE TOWN OF DISCOVERY BAY 
Wednesday, November 6, 2019 
STANDING WATER AND WASTEWATER COMMITTEE REGULAR MEETING  
5:30 P.M. – 6:30 P.M. 
Community Center 
1601 Discovery Bay Boulevard, Discovery Bay, California 
Website address: www.todb.ca.gov 
 

Water and Wastewater Committee Board Members 
Chair Bill Pease 

Vice-Chair Bill Mayer 
 

A. ROLL CALL 
1. Call business meeting to order 5:30 p.m. 
2. Roll Call. 
  

B. PUBLIC COMMENTS (Individual Public Comments will be limited to a 3-minute time limit) 
[...]
OXIDATION
DITCH NO.3

SECONDARY
CLARIFIER NO.3

RAS/WAS
PUMP STATION

ACTIVE SOLAR DRYER NO.1

ACTIVE SOLAR DRYER NO.2

BELT FILTER
PRESS FACILITIES

ADMINISTRATION
BUILDING

MAINTENANCE
BUILDING

ACTIVE SOLAR DRYER NO.3

ACTIVE SOLAR DRYER NO.4

PLANT DRAIN
PUMP STATION

FILTRATE PUMP STATION

SECONDARY
CLARIFIER NO.4

HEADWORKS

FLOW SPLITTING
STRUCTURE NO.2

UTILITY BUILDING &
BOOSTER PUMP STATION

EFFLUENT
PUMP STATION

EXPORT
PUMP STATION

EFFLUENT FILTERS

ULTRAVIOLET
FACILITY

SECONDARY
CLARIFIER NO.5

150 FEET

0 30 60 90 120 150
SCALE IN FEET

PROPOSED
ANOXIC
BASIN 2B

PROPOSED
ANOXIC
BASIN 2A

PROPOSED
ANOXIC
BASIN 3A

PROPOSED
ANOXIC
BASIN 3B

V:
\1

84
0\

ac
tiv

e\
18

40
31

04
2\

dr
aw

in
g\

gr
ap

hi
cs

\3
10

42
_d

is
co

ve
ry

_b
ay

_m
p_

pl
an

t_
2_

an
ox

ic
_b

as
in

s.
ai

 m
lm

 1
0-

23
-2

01
9

Figure 11-17
Plant 2 Proposed Anoxic Basins

Town of Discovery Bay
Community Services District
Wastewater Master Plan Update Agenda Item E-4



OXIDATION DITCH NO.1

150 FEET

TRANSFER
PUMP STATION

FLOW SPLITTING
STRUCTURE

MAINTENANCE
BUILDING

HEADWORKS

CLARIFIER
NO.2

INFLUENT
PUMP STATION

PUMP STATION W

UV FACILITIES

BIOFILTRATION
ODOR CONTROL

CHEMICAL
BUILDINGS

CONTROL
BUILDING

PG&E XFMR

EMERGENCY
STORAGE BASIN

CLARIFIER NO.1

0 20 40 60 80 100
SCALE IN FEET PROPOSED

ANOXIC
BASIN 1A

PROPOSED
ANOXIC
BASIN 1B

V:
\1

84
0\

ac
tiv

e\
18

40
31

04
2\

dr
aw

in
g\

gr
ap

hi
cs

\3
10

42
_d

is
co

ve
ry

_b
ay

_m
p_

pl
an

t_
1_

an
ox

ic
_b

as
in

s.
ai

 m
lm

 1
0-

23
-2

01
9

Figure 11-18
Plant 1 Proposed Anoxic Basins

Town of Discovery Bay
Community Services District
Wastewater Master Plan Update Agenda Item E-4



TOWN OF DISCOVERY BAY COMMUNITY SERVICES DISTRICT 

Secondary Effluent Lift Station   
 

  12.1 
 

12.0 SECONDARY EFFLUENT LIFT STATION 

The influent wastewater flow is split to Plants 1 and 2 at the Influent Pump Station and secondary 
treatment is provided separately by the two plants.  The secondary effluent flows from the two plants are 
then re-combined in the sump of the Secondary Effluent Lift Station, which is located on the Plant 2 site.  
The Secondary Effluent Lift Station is used to pump the secondary effluent to the downstream filters, 
Parshall flume, and UV disinfection system.  If desired, a portion or all the effluent flow of the Secondary 
Effluent Lift Station can be routed (temporarily) to the sludge lagoons.  This feature is currently being 
used to trim flows in excess of 4.0 Mgal/d to the sludge lagoons as needed to avoid exceeding the current 
UV disinfection system capacity. 

The Secondary Effluent Lift Station consists of a rectangular concrete sump that is mostly below grade, 
three large (12-inch discharge, 15 horsepower) and two small (8-inch discharge, 5 horsepower) vertical 
turbine pumps and ancillary facilities.  As developed in Section 7, the reliable capacity of the pump station 
with two large and two small pumps running is approximately 5.6 Mgal/d, which exceeds the future design 
requirement of 5.13 Mgal/d (4.89 Mgal/d plus 5% recycle allowance). 

No improvements to the Secondary Effluent Lift Station are needed. 

Agenda Item E-4



TOWN OF DISCOVERY BAY COMMUNITY SERVICES DISTRICT 

TERTIARY FILTRATION 

 

13.1 
 

13.0 TERTIARY FILTRATION 

This section includes background information on the existing tertiary filters as well as consideration of 
possible flow equalization and dissolved air floatation facilities ahead of the filters. 

13.1 BACKGROUND 

In the previous Master Plan, dated February 2013, various alternatives for tertiary filters were investigated 
with and without flow equalization.  The recommended project was to proceed with flow equalization and 
continuous backwash upflow sand filters.  As discussed in Master Plan Amendment 2 Update, dated 
September 2015, continuous backwash upflow sand filters with methanol addition for denitrification were 
pilot tested at the plant, but found to be not cost-effective compared to anoxic basins for denitrification.  
Therefore, the District constructed the filters without added features for denitrification. 

During detail design for the filters, the District opted to not build a dedicated flow equalization basin ahead 
of the filters.  Instead, equalization would be accomplished by diverting excess peak flows into the sludge 
lagoons for later return and processing.  The filters were designed with a reliable equalized peak flow 
capacity of 4.74 Mgal/d.  At that time, the future (buildout) plant influent peak day and peak hour flows 
were projected to be 4.84 and 7.26 Mgal/d, respectively. 

After the filters were put into service, filter backwash flows had not been optimized and excess backwash 
volumes were wasted to the sludge lagoons.  This required a return flow from the sludge lagoons to the 
secondary treatment system.  This operation with large return flows from the sludge lagoons was found to 
be unacceptable because the algae contained in the sludge lagoon return flow could not be adequately 
removed by the secondary treatment system and the filters, leading to poor quality filtered effluent.  To 
mitigate this issue, filter backwash flows were routed directly to the secondary treatment system without 
going through the sludge lagoons and the filter backwash protocol was optimized to greatly reduce the 
volume of backwash water.  The filters have been operating successfully in this manner for several years 
now. 

Because of the problems created with large return flows from the sludge lagoons and the concern that 
problematic return flows could occur under buildout conditions, dedicated flow equalization ahead of the 
filters and dissolved air floatation treatment of lagoon return flows are considered below. 

13.2 UPDATED CONSIDERATION OF FLOW EQUALIZATION 

Based on recent flow reductions and the analysis presented in Section 5 of this document, the projected 
future plant influent peak day and peak hour flows are now 3.42 and 4.89 Mgal/d, respectively.  Assuming 
a 5% recycle flow allowance, the future peak hour flow from the secondary treatment system is estimated 
to be 5.13 Mgal/d.  Although it is reasonable to expect that the existing filters could pass this flow (loading 
rate with 6 filter cells in service would be 3.96 gpm/ft2, which is acceptable), flows in excess of 4.0 Mgal/d 
are diverted to the sludge lagoons based on limitations of the downstream UV disinfection system.  

Agenda Item E-4



TOWN OF DISCOVERY BAY COMMUNITY SERVICES DISTRICT 

TERTIARY FILTRATION 

 

13.2 
 

Considering that the 4.0 Mgal/d limitation is relatively close to the peak hour secondary effluent flow 
(including recycles), it is expected that any such diversions that would occur in the future buildout 
condition would be extremely rare and short-lived.  Therefore, resultant return flows from the lagoons, if 
any, would be relatively insignificant.  As such, it is judged that new dedicated flow equalization facilities 
ahead of the filters would not be necessary or cost-effective.  This judgement is a direct result of the 
recent reductions flow and the fact that the future design influent peak day flow has been reduced from 
4.84 Mgal/d to 3.42 Mgal/d and the future design influent peak hour flow has been reduced from 7.26 to 
4.89 Mgal/d for this Master Plan versus the previous Master Plan. 

13.3 CONSIDERATION OF DISSOLVED AIR FLOATATION FOR SLUDGE 
LAGOON RETURN FLOWS 

Dissolved air floatation facilities (DAF) can be used to remove algae from any return flows from the sludge 
lagoons.  Therefore, use of the sludge lagoons for flow equalization and DAF treatment of return flows 
would be an alternative to dedicated flow equalization ahead of the filters.  Additionally, DAF treatment 
could be used for any sludge lagoon return flows due to factors other than flow equalization. 

As mentioned above, any return flows from the sludge lagoons caused by flow equalization ahead of the 
filters are now expected to be insignificant.  Furthermore, filter backwash water will not be routed to the 
sludge lagoons.  These facts substantially eliminate the need to consider DAF treatment. 

Ongoing inflows to the sludge lagoons include decant flows from the aerobic digester, drainage flows 
(including filtrate and belt wash water) from the sludge dewatering belt presses, and rainfall on the 
lagoons.  The total return flow from the sludge lagoons to the Decant Pump Station and subsequently to 
the secondary treatment system includes the net of the inflows offset by sludge dredging and evaporation 
from the lagoons. 

Based on solids balance calculations, the future design annual average total return from the sludge 
lagoons is estimated to be about 0.08 Mgal/d, not including the impacts of any sludge dredging from the 
lagoons. 

To estimate the possible impact of lagoon dredging on return flows, it is recognized that the belt press 
filtrate return flow to the lagoons is offset by the flow of sludge dredged from the lagoon.  However, belt 
press wash water resulting from dewatering sludge from the lagoons would be a net flow to the lagoons.  
For example, if the equivalent of one belt press was used to dewater sludge from the lagoons and was 
operated 24 hours per week (typical current belt press run time), the wash water flow generated would be 
70 gpm over 24 hours per week, which is an average of about 14,000 gpd (0.014 Mgal/d). 

In the buildout condition, it is believed that sludge dredging from the lagoons will generally not be needed 
because pre-existing sludge will have been completely removed and no new sludge is planned to be 
added to the lagoons.  Therefore, the 0.08 Mgal/d estimated return flow mentioned above is a reasonable 
estimate of the total buildout average return flow from the lagoons.  This is approximately 5% of the 
average annual influent flow of 1.63 Mgal/d.  It is believed that this level of return flow from the lagoons 
can be adequately handled while producing an acceptable filtered effluent without the need for DAF 

Agenda Item E-4



TOWN OF DISCOVERY BAY COMMUNITY SERVICES DISTRICT 

TERTIARY FILTRATION 

 

13.3 
 

treatment of lagoon return flows.  This statement is based on existing successful operations with even 
more return flow from the lagoons (as a percentage of influent flow) since lagoon dredging is currently 
being practiced. 

13.4 SUMMARY 

The existing filters are adequate for the buildout condition.  Dedicated flow equalization ahead of the 
filters is not needed and DAF treatment of sludge lagoon return flows is not needed. 

Agenda Item E-4



TOWN OF DISCOVERY BAY COMMUNITY SERVICES DISTRICT 

UV Disinfection System Performance Assessment   
 

  14.1 
 

14.0 UV DISINFECTION SYSTEM PERFORMANCE ASSESSMENT 

Ultraviolet (UV) disinfection is currently employed at the Discovery Bay Wastewater Treatment Plant 
(WWTP) to meet total coliform effluent limits and UV dose requirements specified in the WWTP’s National 
Pollution Discharge Elimination System (NPDES) permit for discharge into Old River. Currently, the 
WWTP disinfection system is comprised of two channels, each equipped with Trojan Technologies Inc. 
(Trojan) UV3000PlusTM systems, as further described in Section 14.1.1. The UV disinfection system was 
designed by Trojan such that each channel is able to provide a dose of 100 mJ/cm2, at a design flow of 
4.8 million gallons per day (MGD) and a UV transmittance (UVT) value of 65%. 

In October 2017, Moreland Consulting LLC (Moreland) conducted a spot-check bioassay and reported 
lower measured UV doses than those predicted by the validation model, in particular at higher flows (i.e., 
approximately 4.2 MGD). However, Moreland also reported considerable turbulence occurring in the 
channel at high flows. Moreover, the report does not clearly specify how the proper injection and mixing of 
microbial surrogates and SuperHumeTM was ensured during the bioassays, and there is no discussion of 
hydraulic residence times between injection and sampling. During our current work, we have also 
identified a few issues that warrant further discussion with regards to the values reported by Moreland, as 
discussed in this section. 

In order to further assess some of the issues raised by Moreland during the 2017 report, evaluate issues 
identified by Stantec upon reviewing Moreland’s report, and address some capacity questions raised by 
the Town, we propose the following work to be carried at the WWTP: 

• Verification of hydraulic capacity of the UV channels, 

• Confirmation of proper flow split between the two channels, 

• Verification of appropriate mixing within each channel, along its width, length, and depth, and 

• Confirmation of UV dose delivery at specific flows and UVT values. 

This report provides a brief overview of the proposed UV disinfection performance verification approach 
and methodology. 

14.1 BACKGROUND 

At the WWTP, the combined secondary effluent from Plant 1 and Plant 2 is either pumped to the effluent 
filtration system or is diverted to the sludge lagoons (currently the diversion occurs for incremental flows 
higher than 4.0 MGD). The two UV disinfection channels (Trojan UV3000PlusTM equipment) are located in 
Plant 2 after the tertiary filters. This background section provides: 

• An overview of the existing system, 

• UV disinfection implementation history, 

Agenda Item E-4



TOWN OF DISCOVERY BAY COMMUNITY SERVICES DISTRICT 

UV Disinfection System Performance Assessment   
 

  14.2 
 

• UV disinfection system design criteria based on regulatory requirements specified in the WWTP’s 
NPDES permit, 

• A summary of relevant information included in the UV Disinfection Guidelines for Drinking Water 
and Water Reuse published by the National Water Research Institute (NWRI) in collaboration 
with the American Water Works Association Research Foundation (AWWARF), August 2012, 
(hereafter referred to as the 2012 NWRI Guidelines), and 

• A summary of the 2017 Moreland report and the issues identified by Stantec. 

14.1.1 UV Disinfection System Overview 

Both UV disinfection channels contain four banks with 64 lamps each (i.e., 8 modules/bank and 8 
lamps/module) for a total of 256 lamps per channel. The Trojan UV3000Plus™ system uses low-pressure 
high-output (LPHO), amalgam UV lamps. The system is programmed to continuously deliver a dose of 
100 mJ/cm2 to achieve the required total coliform limitation requirements and 5-log poliovirus inactivation. 
The system control center controls the number of online banks and the UV lamps ballast power level 
(between 60 and 100 percent). The total number of operating hours is recorded for each lamp. The 
system includes a fully automatic physical/chemical cleaning system. 

Using the reduction equivalent dose (RED) prediction equation provided in Trojan’s 2012 Addendum to 
their May 2007 UV3000Plus™ Validation Report (hereafter referred to as the 2012 Addendum), one 
channel is predicted to disinfect up to a flow capacity of 4.85 MGD, at a UVT of 65%. This is sufficient to 
treat the current peak hourly flow of 3.96 MGD and can “nearly” handle the future anticipated peak hourly 
flow of 4.89 MGD (discussed in more detail in Section 5 of this report). At the design UVT of 65%, the 
current design meets the redundancy level outlined in the 2012 NWRI Guidelines, which proposes that 
the WWTP either has a complete standby UV reactor train or a standby bank is available in each train 
(i.e., channel). Based on validation data, one channel is predicted treat up to 4.85 MGD and is predicted 
to deliver 99.4 mJ/cm2 at the future peak hourly flow of 4.89 MGD (at a 65% UVT). Performance, at this 
higher flow must be verified on-site. The hydraulic capacity of the UV channels must also be verified to 
determine the maximum flow that will result in acceptable water levels in the UV channels.  

As described in Section 14.1.5, from October 2016-September 2019 a considerable percentage of UVT 